
 

 

 

 

 

Abundance of Antibiotic Resistance Genes in Two Municipal Wastewater Treatment 

Plants and Receiving Water in Atlantic Canada 

 

 

 

 

 

by 

 

 

 

 

 

 

Mandy McConnell 

 

 

 

 

Submitted in partial fulfillment of the requirements 

 for the degree of Master of Applied Science 

 

 

at 

 

 

 

Dalhousie University 

Halifax, Nova Scotia 

March 2017 

 

 

 

 

 

 

 

© Copyright by Mandy McConnell, 2017 



 ii 

TABLE OF CONTENTS 

List of Tables ........................................................................................... vi 

List of Figures ......................................................................................... vii 
[...]
al., 2012).  These techniques are used to both quantify the amount of ARGs in wastewater 

and environmental samples, as well as compare the relative abundances of these genes as 

they progress through a WWTP system and enter the environment.  

There are also newer technologies involving high-throughput (HTP) sequencing-

based metagenomic analysis which overcome the problems of amplification-based 

techniques, such as limited primer availability, and biases in the amplification process 

(Rizzo et al., 2013).   Metagenomics allows a study of genomic DNA from a whole 

microbial community. However, currently most reference bacterial genomes, which are 

required to perform the analysis, are limited to a few clinical isolates, which makes it 

difficult to compare gene sequences and gene functions of wastewater origin (Rizzo et 

al., 2013).  As more wastewater reference genomes become available, next generation 

sequencing and functional genomics will allow a better understanding of vertical and 

HGT in wastewater environments.  



 22 

 In summary, molecular techniques can quantify the abundance of ARGs and 

other genetic elements of interest in various environmental samples.  Figure 3 outlines 

both culture-based and molecular-based approaches for assessing AR in wastewater 

samples. 

 

2.5.3  Molecular Biology Based Methods for Detecting Gene Transfer Ability 

Using Integrons in Wastewater and Environmental Samples 

Both cultivation and molecular techniques mentioned above commonly involve 

looking for a known type of resistance, however these approaches may exclude unknown 

and unforeseen resistance events (Rizzo et al., 2013).  Attention should also be paid to 

genetic structures that are known to host ARGs and can contribute to their mobility (Lupo 

et al., 2012). Integrons are defined as genetic elements that possess an attI site, at which 

gene cassettes can be integrated by site-specific recombination, and which encode the 

enzyme integrase, that mediates these site-specific recombination events (Bennet et al., 

1999).  Both chromosomal integrons (CIs) and resistance integrons (RIs) exist.  

Chromosomal integrons are located on chromosomes and RIs are located on MGEs 

which contain gene cassettes (Bennet et al., 1999).  Three distinct classes of RIs have 

been reported; class 1, class 2 and class 3, which are divided into classes by their amino 

acid sequences of the integrase gene.  Class 1 RIs have been the most studied of the RIs 

in association with AR and will be further discussed. Several studies have revealed class 

1 integrons as platforms for ARG aggregation, which can lead to MDR.  Class 1 

integrons often co-occur with ARGs and are frequently found on MGEs such as plasmids 

and transposons, which favour the spread of these genes (Lupo et al., 2012).  Since 



 23 

integrons all share a common structure, are associated with other mobile elements and 

and are known to contain ARG cassettes, they are a good genetic target for assessing the 

potential for ARG transfer in the environment and WWTPs (Rizzo et al., 2013).   

Quantitative PCR methods can be used to determine the abundances of class 1 

integrons using the same methods mentioned above for ARGs.  Quantifying the int1 

gene, which encodes the integrase gene in class 1 integrons, allows for an estimation of 

the mobility potential of a sample and gives an indication of the presence of AR, although 

it does not describe which exact ARGs are present (Rizzo et al., 2013).  Studies have 

revealed that anthropological influence can enrich RIs in the environment through such 

factors as bacterial stress caused by the presence of ABs and heavy metals (Rizzo et al., 

2013).  Municipal WWTPs are known to contain factors associated with bacterial stress 

and are considered potential hotspots for RIs; the influent containing the highest 

concentrations (Ferreira Da Silva et al., 2007; Moura et al., 2007).  Even though WWTPs 

can remove two to three log of bacteria throughout the treatment train, bacteria 

containing ARGs and RIs do not seem to be highly affected by the treatment process 

(Ferreira Da Silva et al., 2007).  Therefore, class 1 integrons are a promising target in 

assessing the effectiveness of a WWTP’s ability to remove ARGs and assess the mobility 

of these genes as well as track MDR in the environment. 

 



 24 

 

Figure 3:  Methods to detect ARB and ARGs in wastewater and environmental samples. 

The left side details culture-based methods and outcomes, and the right side details 

molecular-based methods and outcomes. 

 

2.6 Current Knowledge on ARB and ARGs in Municipal WWTPs, 

Receiving Water, and Surface Waters 

2.6.1 Municipal WWTP Processes and the Effects on Antibiotic Resistance 

2.6.1.1 Typical Municipal WWTP Design 

Treatment of wastewater in municipal settings often involves three main stages of 

treatment: preliminary and primary, secondary, and tertiary treatment (Bouki et al., 

2013).  Preliminary and primary treatment consist of using physical operations to reduce 

the solids content in the wastewater; such as oils, sands, and settleable solids (Michael et 



 25 

al., 2013).  Preliminary treatment typically involves bar screens in order to remove large 

objects as well as grit separation that uses a vortex to separate and remove sand, gravel, 

and other heavy material (Mihelcic and Zimmerman, 2010). Primary treatment typically 

involves a settling tank that allows further separation of solids that remain after 

preliminary treatment. Reducing the solids load before further treatment makes secondary 

treatment more efficient and is an important and ubiquitous step in municipal wastewater 

treatment (Michael et al., 2013).  It is hypothesized that primary treatment can remove 

60% of total suspended solids (TSS), 30% of biological oxygen demand (BOD), and 20% 

of phosphorous; BOD and phosphorous mainly in the particulate phase (Mihelcic and 

Zimmerman, 2010). 

After primary treatment a considerable amount of particulate matter has been 

removed, however there is still a high abundance of dissolved organic matter (Mihelcic 

and Zimmerman, 2010). As of 2012, Canadian WWTPs are required to achieve 

secondary level of treatment for their effluents (average CBOD ≤ 25 mg/L and average 

suspended solids ≤ 25 mg/L) (Minister of Justice, 2012), therefore there have been many 

upgrades to Canadian WWTPs since then. The purpose of secondary treatment is to 

decompose the remaining organic matter and nutrients in the wastewater.  Secondary 

treatment is typically a biological process relying on aerobic or anaerobic 

microorganisms, or a combination of both (Michael et al., 2013).  Aerobic treatment uses 

aerobes that use molecular/free oxygen to convert organic impurities and nutrients into 

carbon dioxide, water, and biomass.  Anaerobic treatment uses anaerobes which do not 

require oxygen and digest organic impurities and nutrients into methane, carbon dioxide, 

and biomass (Mitall, 2011). Anaerobic digestion is normally followed by aerobic 



 26 

digestion for the treatment of municipal wastewater. The exact form of secondary 

treatment can vary widely between WWTPs, however, the most common form is the 

conventional activated sludge method.  This method uses dissolved oxygen to promote 

the growth of a biological floc, which is responsible for removing the majority of the 

organic matter and nutrients (Michael et al., 2013). In the floc, bacteria are primary 

responsible for assimilating the dissolved organic matter in the wastewater, while larger 

rotifers and protozoa consume the dispersed bacteria (i.e. predation), which otherwise 

would not be removed during the following sedimentation step (Mihelcic and 

Zimmerman, 2010).  However, even when meeting standards, effluents from WWTPs 

using conventional biological processes often can contain an excess of nutrients such as 

nitrogen and phosphorous that can cause harmful eutrophication in receiving waters.  

Eutrophication can lead to low dissolved oxygen, death of fish, murky water, and 

depletion of desirable flora and fauna (Headworks, 2017). Another, more advanced, form 

of biological treatment is called biological nutrient removal (BNR) and is an advanced 

activated sludge process that incorporates the use of aerated zones, un-aerated zones and 

internal recycles in order to further reduce nitrogen and phosphorous from wastewater 

(i.e. tertiary treatment) (Hu et al., 2012).  To remove an elevated amount of nutrients 

BNR often involves nitrification, denitrification, and phosphorous removal. In an aerobic 

zone, ammonia is converted to nitrate (nitrification) using Nitrosomonas and 

Nitrosococcus bacteria, and then is cycled back to the anoxic zone for denitrification of 

nitrate into nitrogen gas using Nitrobacter (Mihelcic and Zimmerman, 2010). 

Nitrification is a slow process that requires adequate oxygen and alkalinity and is 

sensitive to temperature, pH, and toxic chemicals, therefore an adequate solids retention 



 27 

time (SRT) is required (Mihelcic and Zimmerman, 2010). Phosphorus removal (that has 

not already been removed in particulate form during primary treatment) occurs by using 

Phosphorus Accumulating Organisms (PAOs) present in anaerobic zones (Mihelcic and 

Zimmerman, 2010). PAOs take up organic matter using energy created from breaking 

phosphate bonds and subsequently releasing stored phosphate molecules.  Phosphorus 

Accumulating Organisms and free phosphates travel through the anoxic zone to the 

aeration basin where stored organic matter (taken up previously in anaerobic zone) is 

oxidized and phosphate is taken up in increased amounts than previously stored. 

Phosphorus Accumulating Organisms are wasted as waste activated sludge or returned to 

the process as needed, therefore removed from final effluents which removes phosphorus 

from the effluent (Mihelcic and Zimmerman, 2010).  

Aerated lagoons are often used in smaller municipalities with wastewater flows of 

1 MGD or less and involve an artificial pond provided with aeration to promote the 

biological oxidation of wastewater (Lagoons Systems in Maine, 2008). Some other 

common forms of secondary treatment are membrane bioreactors, attached growth 

reactors, and trickling filters.  The wastewater after secondary treatment flows into a 

settling tank or lagoon to allow settable solids (much of which is largely comprised of 

microorganisms) to be removed from the treated water (Mihelcic and Zimmerman, 2010).  

Deciding on which form of secondary treatment to use often depends on the size of the 

plant and the operating requirements.   

Along with BNR, additional tertiary treatments can be applied in WWTPs to 

remove components that were not removed in previous steps.  Currently, not all WWTPs 

systems contain tertiary treatment.  Filters and disinfection can be used for further 



 28 

nutrient and solids removal as well as pathogen inactivation.  Common forms of 

disinfection in WWTPs are chlorination and ultraviolet (UV) irradiation (Michael et al., 

2013).  Chlorination destroys target organisms by oxidizing cellular material (USEPA, 

1999).  UV irradiation uses ultraviolet light to kill or inactivate microorganisms by 

destroying nucleic acids and disrupting DNA, which inhibits cell function (Rizzo et al., 

2013).  Both of these disinfection processes can result in bacteria surviving the process as 

well as recovery and regrowth, especially at low doses. Therefore, it is important to 

investigate the appropriate ranges for disinfectant dosing. 

  

2.6.1.2 Effects of Different Design Elements and Operating Conditions  

Significant changes happen to the bacterial population as it flows through the 

various treatment process steps.  The general observation in literature is that total 

bacterial numbers are significantly reduced, including resistant bacteria (Guardabassi et 

al., 2002).   However, reports have stated that both raw and treated wastewater (effluent) 

can contain higher proportions of various resistance populations compared to surface 

waters (LaPara et al., 2011; Marti et al., 2013).  This may be due to favorable conditions 

for proliferation of ARB and HGT found in WWTPs, as well as plants’ inability to totally 

remove resistance elements.   Non-resistant bacteria may acquire resistance genes from 

ARB while passing through a WWTP.  Therefore, although a treatment train may be 

effective at removing total bacteria, the proportion of remaining bacteria that have some 

sort of resistance may be of concern. 

It is important to consider that although all WWTPs share the common goal of 

treating wastewater to make it cleaner and less harmful to the environment and human 



 29 

health, each plant can vary in the design used and the operating conditions.  It is 

important to examine what is coming out of WWTPs, but it is also important to consider 

if different designs or operating conditions can improve or add to the problem. A study 

by Kim et al. (2006) revealed that increases in organic loading and growth rates in an 

activated sludge biological treatment system resulted in an increased abundance of 

tetracycline resistant bacteria, demonstrating that the fate of ARB can be affected by 

varying operating conditions.  Chen and Zhang (2013) reported ARG removal was 

negligible by primary clarification steps, which suggests ARGs at this stage cannot be 

removed by gravity (i.e. most ARGs are not contained in solids form (TSS) at this point).  

A study by Mezrioui and Baleux (1994) revealed that aerated lagoons removed a higher 

percentage of total coliforms than an activated sludge system. It was also revealed that 

the effluent from the aerated lagoons showed higher AR levels than the effluent from the 

raw sewage, suggesting that aerated lagoons may select for AR strains.  However, 

reductions of ARGs after biological treatment using BNR systems have been observed in 

other studies, suggesting that biological processes targeting nutrient removal may be 

capable of reducing the relative abundance of ARGs (Börjesson et al., 2010).  Munir et 

al. (2011) investigated which form of secondary treatment resulted in the lowest 

abundance of ARB and ARGs and found that membrane bioreactors had consistently 

higher removal rates than more conventional activated sludge systems. This increased 

reduction may have been caused by the filtration step of membrane bioreactors. These 

results suggest that the type of biological treatment used may impact the fate of resistant 

bacteria and genes, and warrants further investigation.  Chen and Zhang (2013) found 

significant reductions of ARGs after secondary clarification that was likely related to 



 30 

sludge sedimentation, implying indirectly that biosolids contain a large amount of ARGs.  

Other studies have looked into different methods of disinfection and found that 

neither UV nor chlorination were effective at removing ARGs (Al-Jassim et al., 2015; 

Auerbach et al., 2007).  Some studies have actually found increased ARG relative 

abundance after ozonation, and low doses of both UV and chlorine disinfection (Zhuang 

et al., 2014).  These results suggest that depending on the location and the required size 

of the plant, WWTPs may involve varying operating conditions (i.e., seasonal changes, 

varying contaminants in influent, loading rate fluctuations) as well as varying designs 

(i.e., type of biological treatment, number and type of advanced treatment steps), that can 

impact the abundance of ARB and ARGs present in wastewater and treated effluents.  

Therefore, it is important to consider these parameters when analyzing WWTP effects on 

AR.  Many previous studies have primarily focused on influent and effluent samples, and 

have not investigated the impacts of individual steps during the treatment processes 

(Lachmayr et al., 2009; Laht et al., 2014; Narciso-da-rocha et al., 2014; Rodriguez-

Mozaz et al., 2015).  Therefore a gap in knowledge exists for determining how each 

individual treatment step at different plants can impact AR and its determinants, 

suggesting the need for further investigation. 

 

2.6.1 Culture-based Results Assessing ARB in WWTPs and Receiving 

Environments 

It is difficult to compare the results from different studies due to an absence of 

standardized methods for environmental samples.  However, as previously mentioned, 

some studies have agreed that the biological process found in WWTPs may select for 



 31 

ARB strains and ARG transfer (Al-Jassim, et al., 2015; Da Silva et al., 2006; Ferreira Da 

Silva et al., 2007; Łuczkiewicz et al., 2009).   Table 2 below compiles results from recent 

studies including studies listed in the review by Rizzo et al. (2013) on the ARB 

prevalence in WWTPs. To begin recognizing trends in resistance, it is necessary to look 

at different groups of bacteria commonly found in wastewater, such as enterococci, 

Escherichia coli, and Acinetobacter.   

Enterococci are one of the most investigated bacterial groups in WWTP studies 

and have been long recognized as important human pathogens as well as indicator 

bacteria for fecal contamination (Fraser et al., 2015). In terms of the role as an indicator 

bacterium, Enterococcus sp. replaced in 2004 fecal coliforms as the new USA federal 

standard for water quality at public saltwater beaches and also replaced E. coli at 

freshwater beaches. This is because Enterococcus sp. are believed to have a higher 

correlation to human pathogens often found in city sewage than fecal coliforms (Jin et al., 

2004).   A study by Ferreira da Silva et al. (2006) assessed AR enterococci in a WWTP in 

Portugal that included preliminary, primary, and secondary (activated sludge) treatment 

followed by discharge of the effluents into a natural stream. By investigating effluents 

from both primary and secondary clarifiers they noted that although no resistance to 

vancomycin was observed, resistance to antibiotics tetracycline, gentamycin, 

erythromycin, and ciprofloxacin was detected in the final effluents in the ranges of 25-

50% (see Table 2 for details). It is interesting to note that along with high numbers of 

ARB making it into the effluent, ciprofloxacin resistance was positively selected for with 

relative abundances increasing by 16% in the final effluents. Although this WWTP could 

reduce bacterial counts by 1.0-1.5 log units, it was not able to eliminate sources of AR, 



 32 

and even caused some cases of positive selection of ARB.  A study by Luczkiewicz et al. 

(2010) found similar results when examining a WWTP in Poland that operated under 

similar processes.  Nitrofuration, erythromycin, ciprofloxacin and tetracycline resistance 

ranging from 20-53% was found in enterococci isolates, with cases of positive selection 

observed throughout the treatment process. Al-Jassim et al. (2015) observed an increase 

in MDR (>6 types) Enterococcus from the influent (3.8%) to chlorinated effluents (6.9%) 

in a WWTP in Saudi Arabia.  This plant used preliminary, primary, secondary (activated 

sludge) and tertiary treatments (chlorine disinfection).  They also observed positive 

selection for meropenem resistance (17.2% increase from the influent to the effluent).   

E. coli are another group of enteric bacteria common to wastewater and are 

monitored closely as an indicator of the disinfection processes.  Although abundances of 

resistance profiles may differ, E. coli studies have shown similar results as enterococci 

based studies with regards to high levels of ARB in WWTP’s effluents and cases of 

positive selection of ARB throughout the treatment process.   A study by Ferreira da 

Silva et al. (2007) compared final effluents to primary effluents of a WWTP and found 
[...]
potential for the reactivation of ARB and survival of ARGs after treatment may prove 

helpful in reducing the impact of wastewater effluents on the environment.  Overall, 

further investigations on the presence and prevalence of ARB and ARGs in WWTPs, as 

well as levels that exist in the environment, is necessary in order to find ways to reduce 

AR’s rising impact on human health. 

  



 51 

Chapter 3: Presence and Abundance of Antibiotic 
Resistance Genes Throughout Treatment Stages of Two 
Conventional Municipal Wastewater Treatment Plants in 

Atlantic Canada 
 

Abstract 

Wastewater treatment plants (WWTPs) constitute a reservoir for high levels of antibiotic 

resistance genes (ARGs), creating public health concerns due to their presence and 

possible transfer between bacteria. Therefore, WWTPs may represent a critical control 

point in reducing the release of antibiotic resistance into the environment. The objective 

of this study was to investigate how the abundance of ARGs is affected by individual 

treatment steps in two different municipal WWTPs, located in Atlantic Canada, which 

use two different biological treatment technologies namely aerated lagoons (ALs) versus 

biological nutrient removal (BNR) reactors.  Quantitative real-time PCR (qPCR) was 

used to quantify the absolute (copies/mL) and relative abundances (copies/copies 16S 

rRNA) for 9 ARGs as well as one indicator integron gene (int1) to assess ARG cassette 

presence and ARG mobility potential. Water quality assessment revealed both plants 

were meeting provincial effluent regulations, however eight out of ten genes (int1, sul1, 

sul2, tetO, ermB, blaCTX-M, blaTEM, qnrS) were detected in all samples at both plants (vanA 

was not detected in any samples, and mecA was only detected above the limit of detection 

in winter samples at AL plant).  Although absolute ARG abundances were significantly 

(p<0.05) decreased from influent to effluent water samples at both plants, the relative 

abundance remained unchanged at the AL plant and decreased slightly at the BNR plant, 

suggesting that the BNR system may be better equipped to decrease relative ARG 



 52 

abundance. Water quality variables CBOD5 and nitrate showed significant (p<0.05) 

positive and negative correlations respectively with ARG concentrations at AL plant, and 

a genetic human fecal marker (HF183) was significantly (p<0.05) positively correlated 

with ARG concentrations at BNR plant, suggesting these variables may be useful in 

predicting ARG removal.  In conclusion, although ARGs were not enriched throughout 

treatment, they were still found in high abundances in the effluent of the studied plants, 

indicating the release of these ARGs in the environment and a possible concern to public 

health.  

 

3.1 Introduction 

The overuse and misuse of antibiotics (ABs) in medical and agricultural settings 

have resulted in their continuous release into the environment, which has led to the 

development of antibiotic resistant bacteria (ARB) due to the selective pressure of the AB 

residues (Davies and Davies, 2010; Rizzo et al., 2013).  The efficacy of ABs may be 

reduced if antibiotic resistant genes (ARGs) are picked up by dangerous pathogens (Allen 

et al., 2010; Sanderson et al., 2016).  Even in the absence of selective pressures, ARGs 

can persist in the environment (Martinez, 2009; Tamminen et al., 2011), and have been 

recognized as emerging environmental pollutants (Pruden et al., 2006; Sanderson et al., 

2016).  Interestingly, while antibiotic resistance (AR) can be found in naturally occurring 

bacteria (Storteboom et al., 2010), environmental areas that are more exposed to human 

related activities have shown higher concentrations of ARB and ARGs (Allen et al., 

2010; Galán et al., 2013; Pruden et al., 2006).  



 53 

The effluent from wastewater treatment plants (WWTPs) is thought to be a main 

anthropogenic source for the release of AB residues, ARB, and ARGs into the 

environment (Auerbach et al., 2007; Ferreira Da Silva et al., 2007; Gao et al., 2015; Lupo 

et al., 2012). Although WWTPs are designed to remove nutrients and pathogenic 

bacteria, they are not designed to remove AB residues and resistance elements (Narciso-

da-rocha et al., 2014). Many ARGs have been located on integrons, transposons, or 

plasmids which allow mobilization and transfer to other bacteria (Allen et al., 2010). 

Biological wastewater treatment may create an ideal environment for selection or 

horizontal gene transfer (HGT) of ARGs. Contributing factors include the close 

proximity of bacteria originating from multiple sources, as well as a selective, nutrient-

rich environment containing both ABs and heavy metals (Auerbach et al., 2007; Baquero 

et al., 2008; Davies and Davies, 2010; Ferreira Da Silva et al., 2007; Levy and Marshall, 

2004; Rizzo et al., 2013).  Therefore, due to possible ARG enrichment during the 

treatment process (Łuczkiewicz et al., 2010; Narciso-da-rocha et al., 2014; Zhang et al., 

2009), and their subsequent discharge into the environment, understanding these 

reservoirs are crucial to assessing the risk of transfer between human dominated and 

natural environments (Laht et al., 2014).  

Antibiotics, ARBs and ARGs can be affected differently within WWTPs due to 

variations in the mechanical, biological and physical properties of the plant (Batt et al., 

2007; Rizzo et al., 2013). Previous studies have primarily focused on influent and 

effluent samples, without analyzing the impact of individual steps in treatment processes 

(Lachmayr et al., 2009; Laht et al., 2014; Narciso-da-rocha et al., 2014; Rodriguez-

Mozaz et al., 2015). In order to better design plants to increase removal of resistance 



 54 

determinants and decrease their subsequent release into the environment, it is important 

to assess the effect of each step in the treatment process.  In Canada, WWTP effluent 

quality is monitored through measurement of parameters such as total suspended solids 

(TSS), carbonaceous biological oxygen demand (CBOD5), or nutrient levels.  Currently, 

neither antibiotics nor resistance elements are monitored. Past studies have found 

significant correlations between water quality factors, such as the removal of nutrients 

and organic matter throughout treatment, and ARG concentrations (Nõlvak et al., 2013; 

Novo and Manaia, 2010). Therefore, examining these correlations may aid in finding 

ways to assess potential proxies for monitoring ARG levels in treated wastewater.   

The objective of this study was to examine how the individual treatment steps in 

two WWTPs using different biological treatment trains affected the abundance of nine 

ARGs and one genetic indicator of ARG cassettes and mobility potential in the 

wastewater as it underwent treatment (Norman et al., 2009). Water quality (E. coli, 

ammonia, phosphorous, CBOD5, HF183 human Bacteroides marker, etc.) and presence 

of selective an AR factor (antibiotics) were also assessed in order to examine their 

potential relationships to ARG abundances.   

 

3.2 Materials and Methods 

3.2.1 Treatment plants and sample collection sites 

Samples were collected from two different types of biological treatment plants in 

Atlantic Canada; an aerated lagoon (AL) system in Greenwood, NS, and a biological 

nutrient removal (BNR) system (Plant B). The WWTPs will be referred to as Greenwood 

and Plant B for the remainder of this chapter.  Greenwood was sampled on July 7, 2015, 



 55 

July 28, 2015, August 18, 2015, and February 23, 2016 in order to conduct a comparison 

over time and seasons to assess the water quality, ARG presence, abundance, and 

consistency of treatment.  Plant B was sampled on July 12, 2016 to compare general 

similarities and differences between treatment plants using different biological treatment 

systems and designs. 

 

3.2.1.1.  Greenwood 

Greenwood is a medium sized plant that discharges approximately 1 MGD (3.8 × 

106 L/day) into Fales River, a tributary to the Annapolis River, which is used for 

recreational activities in the community.  There are around 600-800 customer 

connections, including Greenwood’s airbase which contains a small hospital unit.  

Treatment steps include primary clarifiers, two aerated lagoons, two secondary clarifiers, 

sand filtration, and UV disinfection. The hydraulic retention time (HRT) in the lagoons 

ranges between 18 and 24 hours (personal communications Bill MacLellan at King’s 

County, Berwick, NS, Canada). The plant must adhere to a regulatory effluent discharge 

requirement of a maximum of 5 mg/L for CBOD5 and 5 mg/L for TSS. Water samples 

were collected in pre-sterilized 1 L Nalgene collection bottles (Thermo Fisher Scientific, 

Waltham, MA, United States) after the primary clarifiers (A) [referred to as the influent 

as it was the first accessible sampling site], after the aerated lagoons where water from 

the two lagoons was mixed (B), after the secondary clarifiers where the effluent from two 

clarifiers was mixed (C), after sand filtration (D) and after UV disinfection (E) as shown 

in Figure 4A.   Water samples were kept on ice while being transported back to the 



 56 

laboratory at Dalhousie University in Halifax, NS (a distance of approximately 150 km) 

and stored at 4°C overnight and processed the following morning. 

 

3.2.1.2 Plant B 

Plant B’s treatment plant services approximately 13,000 people in an urban area, 

including a local hospital. The effluent discharge of approximately 3 MGD (11.4 × 106 

L/day) is released into a harbour, which is also used for shellfish harvesting.  The plant is 

a tertiary BNR system that is designed to remove ammonia, phosphorous, and nitrogen. 

Treatment steps include primary clarifiers, BNR process reactors, two secondary 

clarifiers, and UV disinfection.  The HRT in the BNR process reactors is approximately 

21 hours.  The regulatory discharge requirements are that the effluent should contain a 

maximum of 25 mg/L for CBOD5, 25 mg/L for TSS, and 200 MPN/100 mL of faecal 

coliforms (Plant B’s Wastewater treatment plant report, 2011; personal communications 

with plant operators). Samples were collected in pre-sterilized 1 L Nalgene collection 

bottles (Thermo Fisher Scientific) and collected from the raw influent (A), after the 

primary clarifiers (B), after BNR treatment (C), after the secondary clarifiers where out-

going water from the two clarifiers was mixed (D), and after UV disinfection (E) as 

shown in Figure 4B.  Samples were kept on ice and transported back to the laboratory at 

Dalhousie University in Halifax, NS (a distance of approximately 300 km) for immediate 

processing. 

 

A) Greenwood WWTP 



 57 

 

B) Plant B  

  

 Figure 4:  A) Greenwood’s WWTP treatment train  B) Plant B’s WWTP treatment train 

with sampling sites indicated by letters (A-E). 

 

3.2.2 Analysis of the Abundance of Antibiotic Resistance Gene, Human Fecal 

Markers and 16S rRNA Gene Copies 

3.2.2.1 Genomic extraction 

Wastewater samples in quantities ranging from 50 to 500 mL were either filtered 

through 0.45 μM membranes and a vacuum manifold (Millipore, Inc., Bedford, MA) or 

centrifuged at 3200 x g for 10 minutes depending on the sampling date (Greenwood 

samples from July 7, 2015 and July 28, 2015 were subjected to centrifugation; 

Greenwood samples from August 18, 2015 and February 28, 2016, and Plant B samples 

were filtered). Filters or pellets were stored at -20°C until DNA extraction. Genomic 

DNA was extracted from the entire filter or cell pellet using the MoBio Powersoil DNA 

extraction kit (VWR International, Ville Mont-Royal, QC, Canada) according to 

manufacturer’s specifications.  The concentration and purity of the DNA were evaluated 

by ultraviolet absorbance spectrophotometry at 260/280 nm and 260/230 nm (Biotek EL 

Pretreatment

(screens and bars)

Primary 
clarifiers A Aerated Lagoons B Secondary 

Clarifiers C Sand Filtration D UV Disinfection E
Effluent 

discharge 
into river

Pretreatment

(screens and bars) A Primary 
Clarifier B BNR Process 

Reactors C Secondary 
Clarifiers D UV Disinfection E

Effluent 
discharge 

into 
harbour



 58 

808 Absorbance Microplate reader, Fisher Scientific). 

 

3.2.2.2. Quantitative real-time PCR 

Assessment of gene targets was performed using quantitative real-time PCR 

(qPCR; Bio-rad, Hercules, CA, United States).  Primer and probe sequences and cycling 

conditions for nine ARGs and one integrase gene used as a proxy to assess ARG cassettes 

and mobility potential (Toleman et al., 2006), were obtained from literature and are listed 

in Table 5. The genetic targets assessed in this study include class 1 integrase (int1), class 

A β-lactamase (blaCTX-M and blaTEM), erythromycin resistant gene (ermB), 

fluoroquinolone resistant gene (qnrS), sulphonamide resistant genes (sul1 and sul2), 

tetracycline resistance gene (tetO), methicillin resistant gene (mecA), and vancomycin 

resistant gene (vanA). These ARGs were chosen to represent a variety of different 

antibiotic classes and resistance mechanisms as well as clinically relevant genes 

(Szczepanowski et al., 2009; Volkmann et al., 2004).  Human-specific HF183 

Bacteroides 16S rRNA genetic marker was also quantified to examine a potential 

correlation between human faecal pollution and ARG abundance (Sauer et al., 2011).  All 

targets were quantified in all water samples, except for one sampling run (Greenwood, 

July 28/2015) where tetO, mecA, vanA and HF183 were not tested due to limitations in 

sample DNA quantities. 

Control plasmids for int1, blaTEM, sul1, and sul2 were obtained from Dr. E. Topp 

(University of Western Ontario, London, ON, Canada) and described in Rahube et al. 

(2014). Control plasmids for blaCTX-M, ermB, qnrS, tetO, mecA, and vanA were obtained 

from Dr. K. Neudorf and are described in Neudorf et al. (2017).  Concentrations of 



 59 

plasmid DNA were quantified using Quant-iT PicoGreen dsDNA Assay Kit (Thermo 

Fisher Scientific). Standard curves were constructed for each assay using tenfold serial 

dilutions of positive controls in triplicate.  Quality assurance for standard curves were 

performed using recommendations from Biorad Real-Time PCR Applications Guide 

(BioRad, 2013). Efficiencies ranged from 87.3% to 114.5% and R2 values were >0.99 for 

all calibration curves. Limit of quantification (LOQ) (copies/reaction) were as follows: 

int1=14.4, sul1=11.7, sul2=9.6, tetO=69.0, ermB=13.8, blaCTX-M=6.2, blaTEM=243.0, 

qnrS=112.0, mecA=69.0, vanA=138.0, 16S rRNA=67000, HF183=3630.  Limit of 

detection (LOD) was 5 copies/reaction.  

TaqMan qPCR on a Bio-Rad CFX96 Touch system (Bio-Rad, Hercules, CA, 

USA) was used in quantification of int1 and ARGs.  The following reaction mixture was 

used: 1 x SsoAdvancedTM
 Universal Probes Supermix (Bio-Rad), 0.9 μM of each primer, 

0.25 μM TaqMan probe, 2 μl template DNA, and 2 μl of sterile nuclease-free water 

(Thermo Fisher) to a final volume of 20 μl. Samples and negative controls without 

template DNA reactions were run in duplicate, while standards (control plasmid) 

reactions were run in triplicate. Taqman probes were also used in quantification of the 

human faecal HF183 marker.  The following reaction mixture was used: 1 x 

SsoAdvancedTM Universal Probes Supermix (Bio-Rad), 0.6 μM of each primer, 0.25 μM 

TaqMan probe, 2 μl template DNA, and 6.5 μl of sterile nuclease-free water (Thermo 

Fisher Scientific) to a final volume of 25 μl.  SYBR Green qPCR was used to quantify 

universal 16S rRNA gene fragments.  The following reaction mixture was used: 1x 

Power SYBR® Green PCR Master Mix (Applied Biosystems, Foster City, CA, United 

States, or Bio-rad), 0.4 μM primers, and 1 μl of template DNA, and 7.4 μl of sterile 



 60 

nuclease-free water (Thermo Fisher Scientific) to a final volume of 20 μl. All reactions 